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FILAF o BMEBIE (FEHLHBER)

Lithium-ion cell or battery

Certification for Similar Models

No: MDW-PC1825
Date: 2018.12.25
1. OBEM.Osingle cell Osingle cell battery

W#AE it battery(pack) (tZ)L#EAL.~composition of cell :  1P3S )
2. BiEH_customer model name : AP18K4K Murata model name : LIS3120
3. BB & £ customer : ACER
4. TR rated
5B item H & {E. specification f##% ~remarks
AH#REIE . nominal voltage 11.4V
EREE ‘rated capacity 3880mAh
7 bR EAEIE(Wh) 44Wh BEith/cells <20Wh
/Watt-hour rating #HE ;/batteries<<100Wh

5. FHLEERURAERKER. Similar Model and Test Result
1) HEH{LHEFER .~ Similar Model (Murata model name) : LIS3119(11.4V 3880mAh 44Wh)
2) HER#ER . Test Result

EEENIE T A FMER.Test results of the UN Recommendations on the Transport of Dangerous Goods

EESE TR PRUHITEREE (383 FILEM |TRMER/ B I
NO | X FIEH test item test results " remarxs
Tl | BEL S al—3Y 32  Altitude simulation OK
T2 | REHER Thermal test ) OK
T3 | #&k&h.Vibration OK
T4 | &% Shock OK
T5 | 4} &b5E#& . External short circuit OK
T6 | %22 (Impact) ~E& (Crush) OK
| T7 | @I, Overcharge OK | single cell [£xF5& 4t
| T8 | 5&%IE .~ Forced discharge OK

uTﬁ%ﬁﬁE/Tested Date : 2018/12/10~2018/12/24
HEEHREREMREB . Tested Date for Package : 2018/12/14~2018/12/18
IETR MERIZEESHSHER(UN Manual of Tests and Criteria 6th ,Part II, sub-section 38.3)IZHEL \FE
BALI-HERTHDHEZFIAN-LET,
We, Murata Energy Device Wuxi Co., Ltd., hereby certify that above results are confirmed in accordance
with the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods,
6th, Part I, sub-section 38.3.
3) FELBELDT Y FEEEKRIEWL), EELZE “Ratios for Watt-hour ,Voltage SF{LIHFEIZw L T,
Ty FBEREWLDOELLN 2 0%UN, BOBEEOHEMMN 2 0% URTHL I LEHHLET,
We certify the change of the subject model to the similar model is in Watt-hour rating of less than
20% and the increase in voltage of less than 20%.
LIS3120/L183119 : 7w FEETERRIE(Wh b/ Watt-hour Ratio=100%.

\ — BEL.~Voltage Ratio=100%
;&;\,GY/DEV I CE,JH! II( — -\,_.--""' 7
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A : Checklist for Judging New e Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.

(Change = O. No

Battery Pack Model :

change = -—)

LIS3120 Component Cell Model : US508168H5K

Check item | The element which is given influence

Presence of change

Safety parts an

Are the safety parts and mechanicall

mechanical components of this cell the same as those of

components the test completion cell? -
Cathode materiallls cathode material system of this cell the

system same as that of the test completion cell?

Anode materiallls anode material system of this cell the

system same as that of the test completion cell?

Electrolyte materia
system

Is electrolyte material system of this cell
he same as that of the test completion cell?

IMass of cathode

Is mass difference of the design center of

material each cell concerning cathode less than 20%? -
Mass of anode|ls mass difference of the design center of
material each cell concerning anode less than 20%? -
Mass of electrolyte  |Is mass difference of the design center off

each cell concerning electrolyte less than
20%?

Ludgment result

New Type or not

Not new

mhPR-H #5039 (12)
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B : Checklist for Judging New Tvpe Battery or not
Confirmation of presence of change in “The element which is given influence”
(Change = O. Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery.
Battery Pack Model : LIS3120
Test Item (Function) The element which is given influence Presence of
change
T1: - Crimped part, Gasket (Cell)
Altitude Simulation - Gas Release Vent, Cell Case (Cell)
(Decompression load) - Pack (Plastic) Case _
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T2 : « Crimped part, Gasket (Cell)
Thermal Shock « Gas Release Vent, Cell Case (Cell)
(Repetition of high temp.|- Finished state of Wound Electrodes (Cell)
and low temp.) » Pack (Plastic) Case —
» Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell)
(Vibration load) - Electric wiring member
» Electronic Parts on a circuit board -
* Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 . Shock * Wiring Member
(Shock load) » Electronic Parts on a circuit board
= Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
« Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |* Over-voltage Protection
(Short current) « Current Control Device
« Safety Device of cell (Cell) -
* Lead Tab
T6(Cell) : Impact ./ Crush » Separator (Cell) _
(Crash load) » Insulation State in a cell (Cell)
T7(Pack) : Overcharge * Overcharge Protection
(Charge load) * Thermal Device -
- Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) N
Judgment result New Type or not Not new

Rk &5 -039 (12)



No: MDW-PC1825
EEME S48 1 DATE: 2018.12.25
| INTERKAL =
?iﬂ'ﬁ“ I USE GKLY Test Result of UN Recommendations Part 1 PAGE: 4 of 7 Page
HL 4 /Murata Model Name |LIS3119ACPA
cellfE F/Cell Model Name |US508168H5K ¥ B/ Configuratior 1P 3s
RIS IF T/ Test Company |FTEEEER (EH) ABRAT
it/ Address FEIIHE LS THREKILRE275 Bi%/Tel 86-18068308951
R4 5 /Test Room MDWE B H &R K 2 RIS (8] /Test Dates 2018.12.1072018.12.24
$5EH A/ Criterion UN Manual of Tests and Criteria Rev6, Part IIl, sub—section 38.3
R L T/ Test Name T BE&EIRE Altitude Simulation
ISR R A = 2= .
= R %555~ Before R 5~ After )ﬁniﬁl{oi/ 35;3%?@6 —
No. Conditions Mass(g) ocv (V) Mass(g) oCcV (V) OA%ELT) (90%ELE) Occurrence
1 . 224.237 12.878 224233 12.874 0.00% 100.0% N
2 Fﬂﬂ?ﬁfg % 224.375 12.880 224.363 12.873 0.01% 99.9% N
3 charead | |_223.990 12.885 223.992 12.880 0.00% 100.0% N
4 224478 12.897 224.480 12.889 0.00% 99.9% N
5 S0ORFEIR SIS 224250 12.907 224.244 12.902 0.00% 100.0% N
6 B,/ 224117 12.888 224.116 12.879 0.00% 99.9% N
7 | After 50 cycles, 224330 12.905 224.325 12.894 0.00% 99.9% N
g | fully charged 224214 12.904 224.210 12.879 0.00% 99.8% N
R Z T/ Test Name T2 RERRE Thermal
= Ul L2 Hi.~ Before R~ After RERmLE | ocvais \
&S @.{ﬂjﬁ?& AMass Loss Residual OCV RRHN~
No. Conditions Mass(g) ocVv (V) Mass(g) ocVv (V) ©1%F) (0% ELE) Occurrence
1 " 224.233 12.874 224231 12.632 0.00% 98.1% N
2 Fir*’iEWﬁcfE EEJ/" 224.363 12.873 224.362 12.643 0.01% 98.2% N
3 chareed | |_223.992 12.880 223993 12.637 0.00% 98.1% N
4 224.480 12.889 224.480 12.658 0.00% 98.2% N
5 BORBIFE ISR 224.244 12.902 224.246 12.640 0.00% 98.0% N
6 B/ 224116 12.879 224.120 12.591 0.00% 97.8% N
7 | After 50 cycles, 224.325 12.894 224322 12632 0.00% 98.0% N
g | fully charged 224210 12.879 224.212 12.650 0.00% 98.2% N
R4 T/ Test Name T3: {R3A% Vibration
o an AL B~ Before A5 After FERLE | ooviiiz,/ .
= EE,?&:H(?S Mass toss Residual OCV R{HN
No. Conditions Mass (g) ocVv (V) Mass(g) ocv (V) ©1%ELT) (0% ELE) Occurrence
1 . 224231 12.632 224.230 12.617 0.00% 99.9% N
2 F*JJ'ICEMI}E EE’/" 224.362 12.643 224.361 12.621 0.00% 99.8% N
Irst cycle, Tu
3 shareed | |__223.993 12.637 223.994 12.623 0.00% 99.9% N
4 224480 12.658 224.477 12.642 0.00% 99.9% N
5 S0REFEHS 224.246 12.640 224.247 12.628 0.00% 99.9% N
6 B/ 224120 12.591 224.122 12.564 0.00% 99.8% N
7 | After 50 cycles, 224322 12.632 224.321 12.605 0.00% 99.8% N
g | fully charged 224.212 12.650 224.213 12.636 0.00% 99.9% N
5%/0 2R <Ruptured EBM:F <Fire> f&{K:D <Disassembly> HE=:V <Venting>
A courrence B L <Leakage> ERHE:N <No rupture, No fire, No disassembly, No venting, No ieakage>

S{R-P#-009(7)




No: MDW-PC1825
(- BEEWERE 4% 2 DATE: 2018.12.25
&%M‘l“ﬁ OnLr Test Result of UN Recommendations Part 2 PAGE: &5 of 7 Page
AL TR/ Test Name T4: A% Shock
I A8 5T~ Before R 5 < After FREWMPE | ocvaEE ‘
il @Y@.fiﬁ’l‘f Mass Loss Residual OCV RBRHIN
No. Conditions Mass(g) ocVv (V) Mass(g) ocV (V) ©1%ELTF) (90%LLE) Occurrence
1 i 224,230 12.617 224.230 12.613 0.00% 100.0% N
2 F@F?Wfﬁfjfu 224.361 12.621 224.362 12.622 0.00% 100.0% N
irst cycle,
3 charged | 223.994 12.623 223.994 12.623 0.00% 100.0% N
4 224477 12.642 224.477 12.640 0.00% 100.0% N
5 |sosmr sz | 224.247 12.628 224.247 12.625 0.00% 100.0% N
6 H1/ 224122 12.564 224.122 12.563 0.00% 100.0% N
7 | After 50 cycles,| 224.321 12.605 224.321 12.604 0.00% 100.0% N
g | fully charged 224213 12.636 224212 12.635 0.00% 100.0% N

28R <Rupture> BN :F <Fire> fB{&:D <Disassembly> ¥HES:V <Venting>

M

P % /Occurrence BiE: L <Leakage> ERE:N <No rupture, No fire, No disassembly, No venting, No leakage>

RK 2 F/Test Name T5: N E KRR External Short Circuit
= = = = .

va] wons | EEERE Tugm [aa] wens | EXERREAT Lo
No. Conditions ] 78°C Qccurrence |[No. Conditions 1 73°C Occurrence

1 55.4°C N 5 5 55.5°C N

" SO & #F /5 i 7%
2 Fifﬂf”ﬁfﬁ E% 55.6°C N 6 / 55.4°C N
e, - =
3| charged 55.7°C N 7 | After 50 cycles, 55.3°C N
4 55.7°C N 8 fully charged 55.3°C N
#34:R <Rupture> #HBMK:F <Fire> ff{k:D <Disassembly>

BB/ Occurrence L HE N <No rupture, No fire, No disassembly>
R % F5/Test Name T6: i (impact)/# Ik (crush) AL
&= BithiRES  |EAREEE/Max. Surface Temperature (°C) .
No. Conditions 170°C IR HIL Ocourrence

1 #E <160°C N

2 50%FT <160°C N

3 F_(‘ff;ﬁ)/l <160°C N

Irst cycle, O,

4 50% charged <160C N

5 (wide surface) <160°C N

I 2 /Occurrence @ik D <Disassembly> i8:K: F <Fire> FTHEH: N <No fire, No disassembly>
RIS A FF/Test Name T7: 7 ERE Overcharge

= ¥ by ‘E Y ¥ 1 FARY v
ﬁ? cﬁgﬁﬁns YR Hii\~ Occurrence ﬁf Eﬁﬁi MG HA A~ Occurrence

i N 5 p— N

| BEw N o SOREHE -

First cycle, fully TR/

3 charged N 7 | After 50 cycles, fully N

4 N 8 charged N

WM& /Occurrence |i&k: F <Fire> f#fk: D <Disassembly> TRE: N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

sufR-PH~050(3)




No.: MDW-PC1825

£ R g 3 DATE: 2018.12.25
?iﬂ THTERMAL Test Result of UN Recommendations Part 3 PAGE: 6 of 7 Page
i iﬁ USE gHLY
RWL ) .
/Tost Name T8: 3/ Forced Discharge
&5 BB RS MEHA Es B R A MEHA
No. Conditions /Occurrence No. Conditions /Occurrence
1 N 11 N
2 N 12 N
3 N 13 N
4 N 14 N
TIREH S50RTEH G
5 SELME N 15 SELRE N
6 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged
i N 17 N
8 N 18 N
9 N 19 N
10 N 20 N

2k :F <Fire> f#{%X:D <Disassembly>

-
H%. / Occurrence IR E N <No fire, No disassembly>

mfR-PR-051(1)




No: MDW-PCI825

EEE S MWass AIE 50181225

PAGE 7 of 7
&ﬂﬁ” gg’&jﬁ}" —Test Result of UN Recommendations for PackaZe . Opage
?%! A |HEsieR ) AR
Addrgss FEIIHE LR KIRS %fil/ 86-18068308951
W E/ MDWEEB YIS RE = HAKHAE/ 2018.12.1472018.12.18 -;;:'est MDW-P1813
I#]‘g;lfgnnm Tm }\u

'/
icat Mocel N LIS3119ACPA A 30 pes
Rt/ ¥R/ WasER/
|Cell Model Name US508168H5K Bl ration 1P3S Package Factory MDW
@E %I %gz%r/mp 4% 1 /Packing Group Number II
Tk FRE / K4 /L ength(L) | /Wide (W) | EFE/Height (H) | F&E /Gross Weight (kg)
Dimensions and
Gross Weight 359 mm 267 mm 160 mm 8.8 kg
B ETHER/Drop Test
A& #Tf)5  HD-S015
iiﬁ%%ﬁ:/' _ ’ -F'E’?'_ 1. 2m HERSEER /Occurrence
Test condition /Drop height - ﬁﬁ*&f
EREN(ERE)/ 1% FRE JEHEAKFRT/ ZLLY &L/No Leakage, No

it : b flat on the bottom %ﬁw
ive (one for eac TEAEET / =LY 7L /No Leakage, No

drop) FE2R& T

2nd {lat on the tol %ﬂuﬁsﬁﬂfsﬂm&
/ wIEE F itk ﬁgiﬁzﬁﬁiﬁ/ﬂ@ " Ly _ &L /No Leakage, No .
Y EHMEAKFEE T/ =Ly 75L/No Leakage, No

cEL flat on the short side ggmgz%gg.e_m_aﬂe_cx_saf_ehmmm_
_— 5] _:, \ -
5[ VE TR AT/ =LL &L /No Leakage, No

on_a corner damege liable to affect safety during |
X—f: RRAREE G ZIMRIA A

Each package must be capable of withstanding a 1.2m

drop test in any orientation without :

HERE/ - Damage to cells or batteries contained therein; HI5E/ A%/OK

Criterion - Shifting of contents so as to allow battery(or cell to Judgment =

cell) contact

- Release of contents

B F#H EHRHER/Stacking Test

RERZ {4/ Test condition No FABRIER /Occurrence
Eﬂgﬁﬁiﬁ/weight Load 160 ke 1 Iﬁg E*E .T.Eﬁf&l.,/NO leakage, No

dis
ﬁg ﬁi; *FEH1L/No leakage, No

2 |gistorti iorati
3 /Eg '%&g'ﬁﬁﬁb/No leakage, No
— — - distortion, No deterioration
St BT EAH-TITESAN, AR @
BDEEMERTIELSGHIE. NIEDRELTHE HIE/ &4 /0K
ﬁﬁ%@ﬁih’éz_#il THEL5% | Judgment R
B0 120N,
BEHE
3 _‘_ SHIane Depa tment
Murata ner Device WuXt Co., Ltd. é*ﬁ'/ OK

S iR-P15-022(4)



154 | U By
1. 2mEZETHREBREE. /1. 2mDrop Test Photo

)F9 L4742 Bl lithium—ion cell or battery
L5358 f ~Murata model name: LIS3119ACPA

Before




95 | S oaer
BAHERFABEE.//Stacking Test Photo

)Fry LA Bt/ lithium—ion cell or battery
LS5#FE L ~Murata model name: LIS3119ACPA

Before




